97003 /97004

HARDWARE LIST

PART LIST
CODE| QTY
A 1
B 1
9 1
D 1
E 1
F 1
G 1
H 2
/ 1
J 1
K 2
L 4
M 1
N 1
@) 1
P 1
Q 1
R 1
S 2
T 1

1 || Minifix Bolt 40 pcs
2 @ Minifix Cam 40 pcs
3 % Wood Dowel $8x30mm 36 pcs
4 M Unitar Screw $6.3x50mm 10 pcs
5 73x27x20mm Bracket 4 pcs
6 mz@ Rattan Screw ¢10 x 16mm 4 pcs
7 Barn Door Roller 4 pcs
8 % Door Slider 4 pcs
9| QF |Pvc Nail with Pin 6 pcs
@ Plastic Wedge 8 pcs
O | Screw ©3.1x20mm 8 pcs
@ Shelf Support 5x16mm 24 pcs
&= Handle - 128mm 2 pcs
W Handle Screw $4x19mm 4 pcs
@ﬁzm Screw ¢3.5x15mm 8 pcs
/\ Allen Key M4 1 pc
@m@ﬁ Screw $6x12mm 8 pcs
Flat Washer $6x19mm 8 pcs
Q| Screw 2" 2 pcs
Screw 5/8" 2 pes
Anti-Tipping Bracket 4 pcs
Q Restraint Strap 2 pcs




STEP 1

12 pcs

0

—\

=

STEP 2

18 pcs




STEP 3

6 pcs

Minifix Setup :

it

I

(-

% STEP 1
UNLOCK
STEP 2
@ STEP 3
LOCK

STEP 4

8 pcs




STEP 6 1

4 pcs




STEP 7

4 pcs

Minifix Setup :

it

I

(-

STEP 1
UNLOCK

STEP 2

STEP 3
LOCK

STEP 8

8 pcs




STEP 9 12 pos

o

(=)

o

Minifix Setup :
®

I

(-

% STEP 1
UNLOCK
STEP 2
STEP 3
LOCK




STEP 10

g

704444

STEP 11




STEP 12
STEP 13




STEP 14 3| &P | 4pcs

STEP 15 2 2 pcs
Minifix Setup :
i

% STEP 1
UNLOCK
STEP 2
STEP 3
LOCK




STEP 16

0

————

—

c——

4 pcs

Minifix Setup :

it

I

(-

% STEP 1
UNLOCK
STEP 2
STEP 3
LOCK

X2




STEP 18

8 pcs

7 4 pcs

8 4 pcs

15|+)rze| 8 pes

STEP 19







2 pcs

LI
21

STEP 22

STEP 23




STEP 24

12 pcs

Minifix Setup :

it

I

(-

% STEP 1
UNLOCK
STEP 2
STEP 3
LOCK

STEP 25

4 pcs

8 pcs




STEP 26

&

10, &> | 8pes
11| Qe | 8 pCS
l ]
B=o e=H \p o==8
o O

STEP 27




A

/\ WARNING A
AVERTISSEMENT / ADVERTENCIA

.




»| 2 pcs

e Move the furniture unit to its final position to the wall.

e Locate a stud in the wall behind the unit. Does not have 21 @6 2 pcs

to be centered.

e
%&E\
W 2=l

2" /5em

| —

/ASJ

Locate the other bracket on the wall in the wall stud, 2
inches below the mounting bracket secured to the back of
your unit. Attach to the wall stud using 2" screw through
the smaller hole of bracket.

Place the furniture into position so both
X mounting brackets are vertically in line.
Lace the end of the restraint strap
through the larger hole in each
™ mounting bracket.
‘ X Confirm that the strap is securely laced
and locked.



AutoCAD SHX Text
2"/5cm


	Sheets and Views
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17


